DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-058-001 6/22



Kits &
Assemblies

Kits, Assemblies, & Common Parts

suonon.sui | uonejjeisul
uonetado

Loading Door Components Part Number
9244-082-001

9539-461-007
Part Number
8711-007-001
9732-249-001

Door Handle

Door Close Switch

|ea1309)3

Electrical Components
Transformer, Control

Controls

Heating Circuit Components Part Number
9857-116-003

9875-002-003
9576-203-002

S9.1NpP3d0.1d

Ignition Control Module

Ignition Electrode Assembly

Thermostat, Hi-Limit

Thermostat, Overtemp 9576-207-006
9200-001-002

Fuseholder
Fuse 1.5 amp 8636-018-001
Airflow Switch 9539-461-009

Part Number
9973-034-001

Cabinet Components

bunooys
-3|qno.lL

Cleanout Duct Assembly 8”

o
25
uge
oD
o
o
EE
=3
=
[}

0 o

dueusjuien

Section 6:
Parts Data

Part # 8533-058-001 6/22 @

@ Part # 8533-058-001 6/22



Kits &
Assemblies

Key

N O F FPNON  #

* O O

*

Bearing Housing

=
3
o
S
O
o
o
2
£
3
=
]

Part Number

9960-256-021
9960-256-025
9960-255-007
9982-280-002
9982-280-011

9545-012-015
8640-413-002
9212-002-003
9206-164-009
9548-117-000

9206-420-002
9244-082-001
9545-018-017
9531-033-001
8640-413-001
8640-413-003
9086-015-002
9454-694-007
9454-694-001
9108-102-001

9108-102-004
9578-091-003
6292-006-006
8650-006-003
9491-009-001
8641-581-005
9548-268-001
9412-127-001

9545-012-003
8641-436-004
8641-582-019
8640-399-001
9544-047-002
9544-047-007
9545-012-003
9545-052-001
8641-436-003
9960-280-001
9960-280-003
9578-088-002
9545-008-021
9578-084-003
9545-008-010
9244-084-001
9435-016-002
8502-617-001

9277-051-002

Cabinet Group

Description

Door Assy., Loading Complete-Wht
Door Assy., Loading Complete-SS
Door Assy.ONLY, Loading-SS
Plate Assy., Hinge (Wht)

Plate Assy., Hinge (SS)

Screw, Hinge to Door 10-32 x 3/8"
Nut, Hinge to Door #10-32 UNF
Glass, Door

Gasket, Glass

Support, Door Glass (inside gasket)
Gasket, Outer Rim

Handle, Loading Door

Screw, Handle 1/4"-20 x 3/8"

Stud, Door Catch

Nut, Hex

Nut, Acorn # 10-32

Catch, Loading Door

Panel Assy., Front- white only
Panel Assy., Front- S. Steel

Door, Upper Service-S.S

Door, Upper Service-White

Trim, Door-Upper Service

Key (only ) (FIWCC)

Lock w/ nut, Upper Service Door
Rivet, Drive

Washer, Flat 3/16"

Support, Upper Door

Nameplate, Commercial Dryer
Screw, Chrome 10-32 x 1/2"
Washer, Fiber

Lockwasher # 10

Nut, Spring U type 10Z

Strap, Hinge (White)

Strap, Hinge (Gray)

Screw, Hinge to Panel 10T-32 x 1/2"
Screw, Door to Hinge Strap (special)

Washer, Fiber/ Plastic VSCO on Door Hinge (special)

Door Ass'’y, Lower Service-SS
Door Ass'y, Lower Service-White
Trim, Door - Lower Service
Screw,Pn Hd Cr., #10Bx3/8

Trim, Kick- Lower Service Door
Screw, Tr Hd Cr-#10x1/2 Blk
Latch, Lower Door (Handle)
Overlay Trim

Label - Made in the USA
Insulation Side Panel

2
<

WA W, 01l A DN a0 O P 2O NN, A e NN adDd A

Part Number
9277-051-001
9277-052-002
9277-052-001
8544-006-001
9049-075-001
9049-075-002
9545-008-003
9074-276-001
9545-008-024
9277-050-001
9277-041-003
9277-047-002

Description

Insulation Side Panels

Insulation Front Panel Bottom
Insulation Front Panel Top

Leg, Leveling

Baffle, Cabinet- Left Inside Cabinet
Baffle, Cabinet- Right Inside Cabinet
Screw, #10x1/2 TEK

Cover, Cabinet

Screw 10AB x 3/8"

Insulation Cover Service Door
Insulation

Insulation 1/4" black

suonon.sui | uonejjeisul

uonesado

|ea1309)3

3
»
o
o
ﬂ-%
£o
o
(7]

bunooys
-3|qno.lL

dueusjuien

2
<

—“—“—‘8—‘@—\—\#—\—\@

@ Part # 8533-058-001 6/22

Part # 8533-058-001 6/22 @



Kits &
Assemblies

o
£3
gl—
22
I o
o
£E
=3
S~
(]

0

Front Control Housing Group

Part Number
9627-770-001
9897-026-001
9545-031-004
9801-085-001
9732-249-001
9982-326-002
9451-146-005
9054-045-001
8636-018-001
9857-116-003
9631-403-003
8636-024-001
9501-004-002
9627-679-002
9029-111-001
9545-045-005

Description
Wiring Harness Micro

Terminal Block Assembly

Fise for PCE
11 & 12

Screw 6AB x 3/8" (for terminal block)

Membrane Switch Assembly

PCB Board Controller

Plate Assembly,Control Mounting

Pin- Hinge meterplate
Fuseholder

Fuse 1.5 amp
Control, Ignition

Wire Ass'y High Voltage (from ignition control)

Electronic Control PCB Fuse on PCB .600 MA/250V

Temperature Sensor
Sensor Wire Harness

Bracket Sensor Mounting
Screw Mounting Bracket 8B x 1/4"

2
<

PR I L U (T G G O U G S QN G G |\, R

N

* 00N OABA W *

* ©

*

1

12

13
13
13
14
15
16
17
18

19
20
21

22

Part Number

9376-300-001
9732-205-007
9545-014-004
8640-400-003
9453-169-010
9545-028-013
9991-054-004
9545-014-004
8640-419-003
9991-053-001
9545-029-010
9545-029-003
8640-415-004
8641-581-035
9861-024-003
8641-581-035
9487-200-006
9908-042-006
9036-159-007
9538-173-002
9908-043-002
9487-234-001

8641-581-026
8641-582-016

9545-017-009
9040-077-005
9040-077-003
9534-151-000
9099-012-002
9248-022-002
9208-066-001
9454-692-001
9454-693-001
9550-175-001

9545-008-003
9545-008-024

Drive Group

Description

Motor, Drive

Motor Replacement Kit
Screw, Hx 5/16-18 x 5/8"
Nut 5/16-18

Pulley, Motor

Screw, Set

Support Assembly, Motor
Screw

Nut

Support Assembly, Intermed. Pulley
Bolt, Rd Hd, 3/8-16 x 1 1/4"
Screw, 3/8-16 x 1 1/2"

Nut 3/8-16

Washer, Flat

Arm Assembly-Tension
Washer, Flat
Ring-Retaining

Pulley Assembly, Intermediate - w/bearings
Bearing, Ball-Idler Pulley
Spacer, Bearing

Pulley Driven

Ring, Tolerance

Washer, Flat

Lockwasher

Screw, Hx Cap

Belt, Final Drive

Belt, Motor Drive

Spring, Belt Tension
Chain, Spring Tension
Hook, Tension

Guard, Drive

Panel, Drive Guard, RH
Panel, Drive Guard, LH
Shield, Motor

Screw

Screw (to attach to guards above)

suonon.sui | uonejjeisul

uonesado

I
)
a
-
=t
0
=

E(h
3 S
Qty cq
1 a®
1 (1]
4
4 0
1 33
2 S5
1 a®
4
4
1
3
1
3
4 2
1 g-
1 o
1 2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
30

@ Part # 8533-058-001 6/22

Part # 8533-058-001 6/22 @



7)) =i
9 i a
p4-fl Rear Control Group Door Switch Group &
= Key Part Number Description Quantity Key Part Number Description Quantity :
1 9041-081-001 Box , Control.........ccccovevieeeiiiieee e, 1 1 9041-076-001 Box, Door SWitCh.........cccceeeeeiiieeeenne, 1 .‘3-'8
* 9074-304-001 Cover, Control Box Upper..................... 1 2 9550-159-001 Shield, Door Switch .............cccccvvninneeee. 1 % g
* 9545-008-024 Screw 10AB X 3/8" ..o 4 3 9539-461-007 Switch, DOOF ....ccocvieeeeecieee e 1 g'. g‘-
2 5192-295-011 Relay (Large) .....c.ccceeecvveeeeeciieee e, 1 4 8640-401-001 Nut, Special Twin #4-40 ....................... 1 - =
* 9545-044-002 Screw, #8ABX 3/8 ..o 2 5 9545-020-001 Screw, Pn Hd SI.#4-40x5/8 .................. 2
3 9897-035-001 Terminal Block Assembly, Power ......... 1 6 9074-255-001 Cover, Switch BOX....ccevveeeeeiiiiiiiiieeeee, 1 m
4 9558-029-005 Strip , Terminal Marker ......................... 1 7 9545-008-020 Screw, Box Cover 10 AB x 3/4" ............ 2 a
* 9545-045-002 Screw, #8ABX 3/8 ......cocvveeieeeee, 2 8 9008-004-001 Actuator, SWitch.........ccccoeveeviiiiiiie 1 =
* 8641-582-006 Lockwasher, Ex Tooth # 10.................. 1 9 6068-041-001 Conduit Special ........ccccvveiiiiiiiiiiiiee. 1 £
* 9074-305-001 Cover control box lower........................ 1 10 9545-012-003 Screw. 10-32 X 1/2" ..oovveeeeeieieeeee, 1
10 8639-621-007 Screw #10-32 x 1/2 GRN.........cc.cecneee. 1 * 8641-436-000 Washer, Fiber .........cccoceviiiiicieeeiee, 1 o
* 8640-411-003 Nut Hexkeps #6-32.........cccovevieeeiieeens 2 11 8640-413-004 Nut, ElasticStop 10 -32.........ccccvveenneee. 1 § -
9 5192-285-001 Relay (Clear).......cccocooveveveveeeeeeeenn. 1 23
11 8711-007-001 Transformer .......ccccovvcvieeeeiiiiee e, 1 =
* 9545-012-009 Screw--#10-32 x 1/2" Mount Transformer 2 * Not lljustrated &
* 8640-413-002 Nut Hexkeps #10-21 UNF Mount Transformer 2
* 9545-031-003 Screw #6Bx 3/8 Mount Small Relay .....2 " -
* 8220-063-018 Wire Assembly White 8" .............cccc...... 1 33
* 8220-001-230 Wire Assembly Black/Red 8 1/2".......... 1 & &
* 8220-001-231 Wire Assembly Black/Blue ................... 1 a®
* 8220-001-452 Wire Assembly White 12 1/4" ............... 1 10
* 8220-001-478 Wire Assembly Green 7" ............cccce... 1
* 8220-067-001 3

* 8220-067-002
12 9376-300-001

Bearing Housing

=9
=3
(<
e
o
S
o
2
£
=3
=
L]

2
=
5
(=g
]
S
o
3
o]
(]

@ Part # 8533-058-001 6/22 Part # 8533-058-001 6/22 @



(/)]
9
<3
B E
< 8
< Key
1
hd *
gs
H
U(D
3
4
O *
™
s 6
r o
I.I.U 7
}
53 8
x> *
55 1
a3
m *
5 2 :
53 .
l.'n: .
Q.
> S 21
§§ 20
° *
- ] .
£t .
=3
= *
()]
[ *
13
S 14
55 !
€3
<® *
9
10

Part Number
9803-196-001
9545-008-024
9048-018-001
9545-008-008
9875-002-002
9452-645-001
9545-008-024
9857-134-001
9381-010-001
9425-069-021
9425-069-022
9576-203-002
9538-142-001
9545-045-007
9074-234-001
9545-008-024
9857-116-003
9545-044-002
8640-411-003
9897-026-001
9545-031-004
9039-915-001
9545-008-003
9631-403-003
9627-711-001
9054-045-001
8636-018-001
8711-007-001
9545-012-009
9732-102-010
9548-280-001
9545-008-008
9454-738-001
9454-572-001
9379-164-001
9458-020-003
9454-737-001

Burner Housing Group

Description

Housing Assembly, Burner

Screw

Burner, Main

Screw 8B x 1/14"

Electrode, Ignition

Plate, Electrode Mtg

Screw, Electrode Mtg 8B x 10x 3/8"
Control Assy, Gas

Manifold, Assy 3 port

Orifice, Burner-Natural

Orifice, Burner-LP

Thermostat, Hi-Limit

Spacer, Hi-Limit

Screw 8B x 3/4"

Cover, Hi-Limit Stat

Screw 10 B x 3/8"

Control, Ignition (Gray Box)

Screw 6-32 x 1"

Nut, Hex Keps #6-32

Terminal Block Power (Inside Control Panel)
Screw 6 AB x 5/8"

BRACKET, Pipe gas line

Screw 6AB x 5/8"

Wire Ass’y, High Voltage

Harness, Low Voltage Ignition
Fuseholder

Fuse 1.5 amps

Transformer, Control (In rear control box)
Screw, #10x1/2"

Kit, LP Conversion

Support, Front Burner

Screw 10T-32 x 1/2"

Left side burner housing

Right side burner housing

Valve, Gas Shut-Off w/ brass union
Pipe, Gas Line

Front Side Burner Housing

Quantity

= A A A A W AN A aa aNDE,E NN, NNNN_,E A aAa NN, OW LD AN, 2 DL -

suonoNIsuUf | uonyejjeisul
uonesado R soads

BuLIIpm
[[Ze]RRETE|

$94npado.id
INIDS

[0)]
= 3
¥
SE
ge

ejeq
sped

dueusjuien

@ Part # 8533-058-001 6/22

Part # 8533-058-001 6/22 @



g o
S . . e
£t Bearing Housing Group Tumbler Basket Group T

(7)) —

<)

2 Key Part Number Description S

Key Part Number Description Qty 1 9848-119-001 TUMDIET ASS’Y eeeeee ettt e e e = o
* 9803-189-001 Housing, Bearing Ass’y w one( rear ) bearing 1 * 9848-119-002 Tumbler Ass'y, SS........o e E. 3
1 9241-183-003 Housing, Bearing 1 2 9873-005-001 Spider Ass’y with bearing on..........cccoccoiiiini So
(=
2 9036-159-001 Bearing, Ball-Rear 1 3 9497-226-001 ({00 I VT 0'0] o] 1= TN g o
* 9036-159-002 Bearing, Ball-Front 1 4 8640-417-005 NUE ©vee ettt - =
3 8641-581-026 Washer, Flat 1/2" 4 5 9552-013-000 Y o170 RS
4 8641-582-004 Lockwasher spring 1/2" 4 7 8641-590-001 Washer, Tumbler Rod Special ........ccccceeviiiieiieiieiiee e m
5 9545-017-004 Bolt, 1/2-13x1 4 * 9487-234-001 RING, TOIBIANCE......ccocuiiiiiiee e ']
6 9545-059-003 Screw, 7/16-14x1 1/2 2 8 8641-582-016 Lock Washer ext tooth 1/2", Tumbler Shaft :-_;"
* 8641-582-013 Lockwasher, 7/16 2 9 8641-581-026 Flat Washer 1/2", Tumbler Shaft.............cooeeeiiiiiieiiiee e '}
7 8640-416-001 Nut, 7/16-14. 4 10 9545-017-009 Screw, Tumbler Shaft 1/2-13 X 11/4" ......ooooeeieeeeeeeee e
* Not lllustrated g
* Not lllustrated 8
o
c
-
o
»
|
g 3
1 25
3’
o S | W ——
£3 i :
» o : 1 [
30 ! .
:Ic:, o 1B i -
29 | ) »
= € : 1
g 2 i 1
[} = 1 : 3
0 o 1 : i =
1 1 -
i : i
1 | )
| :
: ! 1
! :
. : S—
s 41
i : H
! I
5 : i
4 ! !
7 ‘ :
2 : | ° 4
J 1
1 1
7 \ i ’
' |
(1 | s | | T S
i : o
o i i e A e v )

@ Part # 8533-058-001 6/22 Part # 8533-058-001 6/22 @



™
ke )
%5 . . 8B
2 Blower Impeller and Air Flow Switch Group 5 G
X 0 . =)
< Over Temperature Switch S
=
8 a 22
c 3 17 Key Part Number Description Quantity =N
=3 py
= - Lint Screen Remaoved 1" 2 9029-046-001 Actuator Stop Bracket.................cceeeveveveecucieieicicciceeeea A 3=
o 3 9029-135-002 Bracket -SWitch ONe PIECE.............c.cccrweervrererireeeisisiesiereris A S S
4 9545-008-024 SCrEW-T0B X 1/4 ..ot ] @
= 5 9539-461-009 SWItCH-MICIO ...t 1
2 12 9545-020-001 SCrOW 4-40 X 5/B.cvvvoeeeeeeooeeeeseoeeeeseseoeee s 2 P
5 7 8640-401-001 INUE TWIN et 13 g..
= 8 9008-007-001 ACHUGLOr-SWILCH.........ooeieeeee e a3 é'
9 9451-169-002 PN COMON ...ttt 1 -
=3 13 9039-575-000 Bracket CONAUIL.............coooeiiieeee e 1
g -g 11 9825-057-002 OVEr-tE@MPCOVEIASS"Y ...t A
* 9576-207-006 Thermostatover-tempMnl................ccooooieiiiiiiieee e 1 §
= * 9545-008-024 SCIEW TOB X 3/8.....eeeeeeeseee ettt a °
§ ..g * 9486-137-001 Retainer puShON .............ccocoveviiiiiiiiiiiiccice e i S
o ‘% * 9535-050-003 Sleeve-Hi-LimitSWitCacCess ............cccceeevceieicieiieee e a 3
* 9550-169-003 Shield for macro SWitCh................cccoovceenieeie e 1
- 17 9834-010-001 HOOA ASS™Y, LiNt ... 1
e
Q % * 8640-412-004 NUL, WHRIZIOCK. ...t 6 =
5 3 * 9822-031-002 Lint Screen 34" length (newest Style) .............cccccovevcevcvencincneens 1 8 8
Qr 10 10 9278-038-004 IMPENEL, W/SEt SCIEWS..........cvveeeeieeieeeieiesieeeieieesieeeiee e 1 g %
Q1

5 4 Bracket One * Not Illustrated
Plece

Q
2 s
D 2
30 =
o5 o 9
= =] 5.-6’,.
= )

SE

£ E

=

Q

0 oj

dueusjuien

Switch

Airflow

@ Part # 8533-058-001 6/22 Part # 8533-058-001 6/22 @



Kits &
STy UTES

o
o
.ge
22
I o
o
EE
=3
S
[}

0 cF

Part Number
8220-001-486
8220-001-499
8220-101-002
8220-101-007
8220-101-004
2114-008-000
8220-001-480
8220-001-479
8220-001-461
8220-062-007
8220-064-001
8220-064-012
8220-065-021
8640-276-003
8220-060-001
8220-103-003
8220-063-018
8220-001-230
8220-001-231
8220-001-452
8220-001-478
8220-067-001
8220-067-002
8220-001-466
9627-711-001
9637-403-003

Part Number
8507-256-001
8514-074-001
8507-350-001
8507-330-001
9345-892-001
9345-891-001
8511-001-002
8502-658-001
8527-115-001
8502-645-001
8502-600-001

Wire & Harness Group

Description

BRN 26"......coiiieeeeeeeeee
BLK 26"......co e
BLK B4".....ooiieieeieeee e

Wire Assembly VIO 54" ...
Wire Assembly BRN 54" ... e
Bushing Anti Short .........ooiii e

Wire Assembly BLK 45"............
Wire Assembly BLU 45"............
Wire Assembly WHT 58"...........
Wire Assembly BLK 74"............
Wire Assembly GRY 61"...........
Wire Assembly RED 61" ...........
Wire Assembly VIO 61" ............
Wire Nut#73 B ORG................
Wire Assembly GRN 12"...........
Wire Assembly GRY 64" ...........
Wire Assembly WHT 8".............
Wire Assembly BLK/RED 8.5" ..
Wire Assembly BLK/BLU ..........
Wire Assembly WHT 12" - 4" ...
Wire Assembly GRN 7".............
Wire Assembly BLK/RED 7 3/4"
Wire Assembly BLK/BLU 7 3/4"
Wire Assembly Yellow 4 7/8" ....
Low Voltage Harness................
High Voltage Harness...............

Label Group

Description
Instructions Uncrating...............
Owners Booklet ...........ccccueeenn.

Instructions Dry Install / Start-Up ........cccooooiiiiiie e

Instructions TVSS..........cccoeee
Wiring Schematic......................
Wiring Diagram..........ccccceeeeennnne
Label Quality........ccccovvevenieennns
Label Fire Hazard ....................

Label Decal Lighting and Clearance.............ccceeieeeneeenceeeneee.

Label Instructions............c.........
Label Warning and Notice ........

Electric Heated Dryers Electrical Parts All Types of KW

DCTD 55H_ _ 18 FD 240/60/3 24 KW

Key Part Number
* 5192-296-001
* 9377-003-001
* 5198-213-001
* 8220-057-016
* 9345-959-001
* 9345-970-001
* 9870-088-004
* 5192-285-004
* 8502-711-001
* 8220-057-004
* 8220-057-007
* 8220-057-008
* 8220-057-01
* 8220-057-015
* 8220-057-019
* 8220-061-008
* 8220-061-010
* 8220-078-008
* 8220-078-011
* 8220-078-012
* 8502-614-004
* 8502-708-001
* 8514-091-001
* 9029-127-001
* 9208-053-001
* 9208-054-001
* 9074-289-001
* 9210-117-001
* 9548-282-001
* 9074-288-001
* 9636-151-001
* 9636-152-001
* 9550-181-001
* 9577-056-001
* 9053-067-001
* 9577-057-001
* 9636-153-001
* 9058-025-001
* 9053-067-004
* 9295-004-001
* 9295-005-001
* 9488-010-003
* 9897-037-001
* 9897-038-001
* 9209-087-001
* 8640-399-004
* 8640-399-009
* 8502-639-001
* 8502-702-001
* 8652-134-002

Description

Quantity

Relay

Variator Coil Supply

Circuit Breaker 3 Pack

suononIsul | uonejjeisur

uonetado

Wire Assembly Blk
Schematic

Diagram

Heater Elements 12 KWO0 240 V
Relay

Warning Label 208V
Wire Brown 30"

[ed1303|3

Wire White/Black 45"

Wire Black 45"

Wire V10 32"

Wire Black 8"

Wire White 8"

Wire Black 36"

Wire Black 48"

v
=
(=]
0
[0}
Q.
[
=
o
0

Wire Black 9"

Wire White 45"

Wire Red 45"

Label High Voltage

Label Exhaust Warning
Owners Book

bunooys
-3|qno.lL

Guard Bracket Mounting

Guard Front Cabinet Cover

Guard Rear Cabinet Cover

Cover Plate Control Box

Gussett Control Box

ejeq
sped

Support Wire

Cover Plater Heater

Wrapper Heat Housing RH

Wrapper Heat Housing LH

Shield Side Heathousing

Top Heater Housing Half

oueuquIep

Bushing Insulated 3/4"
Top Box Control

Wrapper Box Control

Bottom Box Control

Bottom Bushing Insulated

Formed Temper
Straight Jumper

Din Rail 4 3/4"

Power Block 3 Pole

Power Block 1 Pole

Grommett

Nut Spring

Nut Spring U Type

Label Warning

Label Warning Fire Hazard (French)

Terminal Lug Solderless

S, a O N A O OO OO OO RNMNNNAR,C A OO OO NN, A AN R, A A A aaaaaa NN, A aN=,aWN=A -

@ Part # 8533-058-001 6/22

Part # 8533-058-001 6/22 @



Electric Heated Parts Model Specific

DCTD 55H_ _ 16 FC 208/60/3 24 KW

Key

* Ok X kK

Part Number

5198-213-002
5192-296-001
8220-057-016
9870-088-005
9345-967-001
9348-968-001

Description

Circuit Breaker 3 Pole

Relay

Wire Assembly Blk 8"

Heater Elements 12 KW 208 V
Schematic

Diagram

DCTD 55H_ _ 16 FE 208/60/3 30 KW

Key

* Ok X kK

Part Number

9345-871-001
9345-972-001
5198-213-004
5192-294-001
8220-057-014
9870-088-001

Description

Schematic

Diagram

Circuit Breaker 3 Pole

Relay 125 amp Resistive Contact
Wire Assembly Black 8"

Heater Elements 15 KW 208 V

DCTD 55H_ _ 18 FG 240/60/3 30 KW

Key

* Ok Xk kK

Steam Heated Parts Model Specific

Key

L T T R .

Part Number

5192-294-001
5198-213-003
8220-057-014
9345-973-001
9345-974-001
9870-088-002

Part Number

9799-021-001
9805-531-001
9506-032-001
9506-031-001
9486-154-001
9488-012-001
9379-193-001
9242-465-001
9181-031-001

9090-048-001
8514-080-001
8502-717-001

8220-078-017
8220-078-016
8220-075-015
8220-067-002
8220-064-002
8220-064-037
8220-063-010
5192-285-004

Description

Relay 125 amp resistive contact
Circuit Breaker 3 pole

Wire Assembly Black 8"
Schematic

Diagram

Heater Element 15KW 240 V

Description

Steam PCB Assembly Micro
Lint Screen Assembly Intake
Wire Diagram

Wire Schematic

Retainer Lint Screen Intake

Rail Lint Screen Intake

Steam Valve Solenoid

Braided Steam Hose Stainless
Frame Lint Screen Intake

Coin Steam Heating

Owners Manual

Label Lint Screen

Wire Assembly White 7"

Wire Assembly Red 7"

Wire Assembly Black/Yellow 40"
Wire Assembly Black/Blue 7 3/4"
Wire Assembly White Yellow 40"
Wire Assembly Green 40"

Wire Assembly Black/Red 7"
Relay

Quantity

A AN W= N

Quantity

1
1
2
1
3
2

Quantity

1
2
3
1
1
2

Quantity

IO NG Y G G G G G GG NG Y G G G G QR G|

2P @

8345=-972=001E

DCT_SHHC_ 18FG - ELECTRE

SF45-874 0078

suonon.sui | uonejjeisul

uonesado

[T
HLEHG L TR AN

DCT_SSHC_16FE - ELECTRIC

L

|ea1309)3

INIDS

v
=
(=]
0
o
Q.
c
=
[}
0

bunooys
-3|qno.lL

dueusjuien

@ Part # 8533-058-001 6/22

Part # 8533-058-001 6/22 e



Part # 8533-058-001 6/22 @

. Operation Electrical Service Trouble- Parts Maintenance
Installation | Instructions Wiring Procedures Shooting Data
MLDFTT — n@_u__\fﬁmmﬁh TIOHGG DT 08 J1dNvS HLO0=L80-L+06
DIM12313 — (a°D)4(8'9)L DHGS ™ 12a LS0—8BL0—-2019 AALYWHOANI
— 1 T
| o | _ _
| | B akimind _
| o _ _ o |
| o _ _ |
| | |
| _ _ |
| O o _ _ |
| —r _ _ |
_ 2 ol 1] | |
| _ _ |
_ | nl | {1 _ _
| ”_ _ _ |
| _ _ |
| _ _ |
| = ' m _ _ o I
_ _ L “ I TR | _
1 n (] 4 =

“ 8 s 1SRl € O O Il_nﬁ_ "
I I 1

WHI2FTT — (9F)4(89) "oHGE12G X009 J¥1od1d 9100-€G1—9¢96
21810373 — (@'0)4(8'9) 1 IHGSS 120 9C0-910-201L9 IALYWHOAN
] 1 o
| L “
_ _ v
_ @ "
_ _ | _
_ | _ {
_ _, e

!
_ i “
| _ _ |
_ _? _

|
| | i @) :
_ _ _ h
_ | _ |
| i _ f

|
| _F - ® |

|
__ o 0 o o _H _.U “

Part # 8533-058-001 6/22



Specs & | Operation Electrical Service L Parts | Maintenance

Installation | Instructions Wiring Procedures Shooting Data

24— HSET L] QL00=-L£36~GrEB

B 0 N TR0 C R RS SO0 (L

Part # 8533-058-001 6/22

MHOO-OLE-SF0E (el 380

TATIT = e RS I " b (05
FO0-G9E- 5P R T
JHLINI = 2491 IHES LI E
e Ise——

-
i
|
|
|
|
I
1
|
|
|
|
|
|
|

Part # 8533-058-001 6/22

52)



Specs & | Operation Electrical Service Trouble- Parts T T TR

Installation | Instructions Wiring Procedures Shooting Data
2491="0HSET 130 HLYWIHIS CLOO= LL6=CFES
D —— T )
“E._-nﬁ.._.nr _|.!.|_| |||||| \\....|rf/
_ s ( oiom )

111111

Part # 8533-058-001 6/22 @

_
|
|
|
_
ot " e
“
| 55 o
{ p—t " R R x...ﬂMJ
mw!u.:.mElL L
501]
“ ni “ - T iz . ﬂ ﬂ _ uﬂgﬂﬂ_ﬁg
i | =nee g s
[ . [ ey Smsne ey MT W o ounown el
! . 5l i | r...ﬁ.........r.....__.__ T = e _m M T!'.H.
i i _,h___JHr._ : TR 05 OF 0L FHOYIA 1
| | _,._____J.Hf.._.‘ | IV N IHL Hoom E§i . =
I e T P st = b ol HINHOJSMYEL LIT135 .m | mw
“ _— _ MO TMISOIoAG JoRiNDS M B
| ....._u..._._........ | g
| 7 |eme | | L .
“ =5 | ST pis ﬂﬁ
[ | L | I, ! |-_-......r__
“ -w.x... m H _____.._Hf_.“‘__.-_q 8 “ m
! i .H.r._ .
S B _.HIIIEIL T H
JID0—B96—SFEE -.“.-I (Bhvd )
= dmﬂm_:ul/r Ei_
OMLJITE = 2491-"JHSS 130 - S, W N A—. L L I¥LSOMMIHL
] i L] L T ericiss wnsain me  dPOL BAAD
VG TS _|E|_._u - L) e
_ e
1

Part # 8533-058-001 6/22

o)



Specs & | Operation Electrical Service Trouble- Parts | Maintenance

Installation| Instructions Wiring Procedures Shooting Data

BLOI=PLE=GHEE
LA = J380= JASG L
AVHCTAI] CINIEA,
4 k| 0= )
L. L B |
|1__“...u ﬁ.._._. ._ “ -___..___..
3 o _
4 —0 o ar -
O ke L
e nn

53
L&
i
TGG

_

Part # 8533-058-001 6/22 @

AL00=ZLE6=CPLE

JELIT1E — 3491 JHSS 1A
WVEIVID NN

—— i

@ Part # 8533-058-001 6/22



Specs & | Operation Electrical Service Trouble- Parts | Maintenance

Installation| Instructions Wiring Procedures Shooting Data

SLO0=0LE=E4lE e [Tia W)
= = bt R [ O . i ] o]
)

Part # 8533-058-001 6/22 @

O4EL="2HES L] SUVHIHoS NCD=ELB=8FER

“IOWVD LNINAINO]_ 350V
THM 05 OC CL 3uVIvd §§ m !
INLI0A NN I
Ol NOUSINNDS ok m z e
ONY o] MIAOISVEL 133135
SAMHIR o0 sove L | LS TILTIl@lullu_::hE
NO THNSGIOND I0ELNOS M L gt
= 15N W
"3
.._...-r..
(10
O
m— ik
I |
NOD \
~y | 1
T .
i g._qu...__._!____

Part # 8533-058-001 6/22



Specs & | Operation Electrical Service Trouble- Parts | Maintenance
Installation | Instructions Wiring Procedures Shooting Data

DI410377 — (93)4(8°9)1 ~IHGS 120 A0d 01412474 dl00—-E51—-9%96

2810373 — (@'2)3(8'9) 1T LHSS 120

X0d JdAVS

ollDed o

[ | e o
| ot

e s[0s0)] e @)

o o o o = _E

950—810—Z01L9 IALYWHOANI Erm—,
e
OIS BN BV

Part # 8533-058-001 6/22 @

Q481 ="2HS5 ™ L2] JLYMIHIS JL00—-696—-CFCE
CEE e e T
[HITHORLNGD [l - T —————— -
LCHED SHEYEH MO SUNIRGHTICES O WOV | | ———
0 HOULSHEED 00 TeTRR SATNMD 0L 0 T I I M Haws ! HOLOW
TEUD B | | seovimicw |
O el IV MO 000 SUNROLSY MY S BHIWL |
N MGG LS el QMY SIS 8 _ TIEv |
TS W EROE B HODO Il ME- SESWEE BN T _ Feagis i ikl
M § EGOD RO DT “OR-HOLAS Bood 'L | I
o S
| |
|
[] 11
| e 11
oo | o | | aE s
| |
| |
| | s wo0d
T “ i} “qlln._..dl_..l
HANDTE
I ———
i
T
FOWPND LNINCIND3 35D

TR OF 00 OL 34014

FWL0A G 3HL HILW
Ol SHOALTIMMOSY HOL0R
O oWl HINH0ASHYL LIE0EE
AWIHOWA 40 08 3HL

HO JHNS0ING I0EINOD W

@ Part # 8533-058-001 6/22



Specs & | Operation

Installation | Instructions Electrical

Wiring

2 OO= D6~ GG
HHITIT = QAL LHES LT

JLOD=@rE—=GFLE
HdLITTI - 24917 LHES 10T

Trouble- Parts
Shooting Data

Service
Procedures

Maintenance

w FRO-8L0-Z019 INLYWHOINI

GOOHR] AT

e
1
I—

:|I
!'.-l ;
LB
S—
) e i iy

2I00-ZGE-SHSE
MUITT — 2481 IHGE 1T

0100~ LE6~5+EE
JHELIFNT = 3491 LHSS

120

SPO-BI0—C0L9 INIVAMHOANI

o T TL g Ty ]

HHEEHIEE
CLETS

Part # 8533-058-001 6/22 @

@ Part # 8533-058-001 6/22



Specs & | Operation Electrical Service Trouble- Parts | Maintenance
Installation | Instructions Wiring Procedures Shooting Data

2491 =" IHEST 130 JULYWEHIS Hd L= LB-SrES

igiﬁg

[

SANROITY MY 504 TEAS Fha 40 OW BHL Je008 Edifmes
¥ G 05 Thel) dOMl 3HL 0 080 FHL I F3l H=3
O Py ALPEIRGD TN B MG LIS Jh OW ORI

ORI 51 MO0 WEHE ORI TIH-S0LAS W0d T
RO BUDE WO IR LW HBOHS SEOM L

»
Part # 8533-058-001 6/22 m

JI00-B¥E—5FLE

JUlodTd = 2491= 1HSS L1d

Q0 0|0 00

@ Part # 8533-058-001 6/22




Specs & | Operation Electrical Service Trouble- Parts | Maintenance
Installation | Instructions Wiring Procedures Shooting Data

F490L="LHSS 120 DUYWIHIS YI00—S|I6—SFEE
L L, LA
(oo L. B S P — .
LD ] AHO Fp ] FE] Bkl CIH

1HM
35N
E_”W.._.KE IVISONYIHL [WISOWEIHL HILMS  HALING
fITEEQE] DRIIDAD  gMEL H3AQ H3dRwd LWn-H Y ST
OHLLYAH Hiv

ORHD AN

UNFERY DMUYGH EGd SIMGREERKIS oY
NOUYHES0 30 MOLSETEE0 HOd TeRWA SHIMNMD Ol 345 6
‘T G dn @
HOAOM MIHM HOLSOd 530NYHD LWINCO=HOUING. ERIMID
"HRDO 0
DLOROATY R S T3 el D OROD B JWGU0E SRNem
T BGED O3 FTA] HIFIL JHL S0 0K ML LIY K340 H-3
O A=¥ BRGSO O340 51 MOWNE EHYIS 3HL QN H2MIL
BEDFHL MO B IR YERND B OE000 JHL HIHM BINWIS HIMMD §
WIISOTD 51 B000 MMM S0 "0 N—EIUNS 03] T
SHIFLL WG MO MLl W e iy (1

BOH

Part # 8533-058-001 6/22 @

Jloo=9L6=5+CE .
JHELIIFT3 = 3481 LHSS 120 m
WYEOVIO ONIEIM
0N L) AT SN
|\\ wisame

r-_-—_—— - ——— Hﬂ |||||||||||| OIS RO L

“ - BOSHIS

[ O . - .

| o B2 o i

_ 0 0

| |

" 0o 0 I =

| O mH_ Cr _ T WG ORI

| ¥ 18 0 [

" 4 _

i N | Ml

" _||i||_ r N |

| | | | _

| Rl BB F?.__

| 2 | P ot

| s | o s e |

| r_r_lﬂw_“,r“ ! F:

Jli s .

_ HLR LR

| | I [

| A =
||||||||||||||||| =

L = &3 _ |

G 3 |

@ Part # 8533-058-001 6/22



Specs & | Operation

Electrical
Wiring

Installation | Instructions

Service Trouble- Parts Maintenance
Procedures Shooting Data

JL00=LCE=SFEE

LT = 3981 THGG T30
VOV IWREIM

[ o T o

QIUVNIHIS

*E SHID 0-3 TR WAL ML 80 M JRL L RO WD
ORY =% SLTWINCD TOHEd 5 WOLINE LEWLE 3H1 08
Aud Bl WO R IR RSO 8 w000 JHL ROHM SLYIS W T
"03SD 9 BO00 HIHM D3SO0 TOTN-HILWS k

SHIALL HLOE MO 30 HUW NMDHS

HOOO T

SHEAU

E3sDl

Part # 8533-058-001 6/22

Part # 8533-058-001 6/22



Specs & | Operation Electrical Service Trouble- Parts
Installation | Instructions Wiring Procedures Shooting Data

Hd L 00=BF#EB=SFED

Q481 — LHSS 124 JULYWIHIS
)

E
LMW

e
1HA el AaE AeT i

HOLTWINGD IWISOWEIHL IVISOWHIHL HOLWS  Halws
INIHETE OMII2AD  dAEL M3AD M3JAYD Lk-w Y F
ALY i

TR DMUYIH B SUMGPEHINCGH 0N

‘R KD
HLWADANY WY B0d TR0 FHL 40 OM3 3HL FH0-08 TILNHM
FT BHEa0 0=3 TEED HIAIL 3L 30 O43 FHL 1Y M3S0 H-3
O M=y SN0 OHESNd 51 MOLUTE LEWLS JHL OWY EEML
KN FHL BOD B BIL IIS0ND B OHOODO 3HL MWW SDNS Ml T
ES0NEY @ H000 MIHA O50TD TOTN-HEIAWE J00d T
EEOALL HICE RO IALL HUW WeINE SHIELL VL

Part # 8533-058-001 6/22

2100-0S6—5FE6

-
|
|
|
I

=

:
%
-

Q00000

L-
" S ——

!

:

i

@ Part # 8533-058-001 6/22



Specs & | Operation Electrical Service Trouble- Parts | Maintenance
Installation | Instructions Procedures Shooting Data

SH0L="OHS5T 100 JLYWIHIS gL od— LE0—9056
UFEIE SO B0 EMEMEATEEN WY MOLIRES
0 MORSRER] BG4 WO SRS 51 WL T T W e -
TiuO WL gy \
S THL IN RO HGD SURRCETN Y B B _E._._Eﬁ.u__l.ﬂlrmuwmwlﬁ_mf
Gl S MOLING ONET Tl SHY TISITTE © | | L
I i ™ "Halws |
I I I mz..iﬁ__u..._
|
— L_IL TED |
m... “ -_.__W._ CEEIE __ _
| |
| ) —
| . |
B m 1 ¥ m L1 ]
- |m|||_
|_. M5 MDA
pii T I

' HOOE TWHIMMIL MIAM0 JHL ND
TWHINHAL SMIINNOHS FHL OL
g B 2 QELIINNGD Oy ONNoHD
"IIN_O3N0HdY NY 38
ISNA ONNOHD TVHEL
— . o

Part # 8533-058-001 6/22 @

=3 MW 3%wHd L ZH 09
| S (7 ASEL - Dbl
47 __..1.
| MY uaww
o Ere
HvALE
o ————— ISVWHA | "ZH 09
WYHOWIO ONIMIM 0100-2£0-9086 T e A SZL-0LL
I £
x\\.x____.\ TvHHALKT d3AOMHdY n.._._m_w._ﬁ__.u
H
RS s G # xn WOMS ONNOMED ALTSWS WY

| H3SHES “dmal

'IEEd4E 0L &N 5

& - N EOUCH HIHM WOILSDdS S30RHD:
: LSO A0S TYERISRKID  SlGH
¥ HOLOW
. WELLE
2 &
, 2

i
HILMS I 378vd || . —
INVHENIN| |nosax _H

o
S — — T T —

i
E | =]
_ — INISNOH TOHLNDD

@ Part # 8533-058-001 6/22



	Section 1: Specifications 
	Section 2: Installation  & Operation
	Section 3: Wiring  Schematics
	Section 4: Service Procedures
	Section 5: Trouble Shooting
	Section 6: Parts Data
	Kits, Assemblies, & Common Parts
	Cabinet Group 
	Drive Group
	Door Switch Group 
	Burner Housing Group
	Bearing Housing Group
	Tumbler Basket Group
	Blower Impeller and Air Flow Switch Group Over Temperature Switch 
	Wire & Harness Group
	Section 7: Maintenance
	Front Control Housing Group 

	Machine Specs 5: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 

	Installation & Operation  12: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 

	Programming 10: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 

	Electrical Wiring  12: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 

	Parts Data  12: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 

	Maintenance  12: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 

	Electrical Wiring  13: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 

	Kits, Assemblies, & Common Parts 38: 
	Cabinet & Front Panel Group 38: 
	Rear View 38: 
	Cylinder, Seals, & Bearings 38: 
	Loading Door Group 38: 
	Water Inlet & Rear Channel 38: 
	Electrical Components 38: 
	Loading Door Group 39: 
	Kits, Assemblies, & Common Parts 39: 
	Cabinet & Front Panel Group 39: 
	Rear View 39: 
	Cylinder, Seals, & Bearings 39: 
	Loading Door Group 40: 
	Water Inlet & Rear Channel 39: 
	Electrical Components 39: 
	Loading Door Group 41: 
	Kits, Assemblies, & Common Parts 40: 
	Cabinet & Front Panel Group 40: 
	Rear View 40: 
	Cylinder, Seals, & Bearings 40: 
	Loading Door Group 42: 
	Water Inlet & Rear Channel 40: 
	Electrical Components 40: 
	Loading Door Group 43: 
	Kits, Assemblies, & Common Parts 41: 
	Cabinet & Front Panel Group 41: 
	Rear View 41: 
	Cylinder, Seals, & Bearings 41: 
	Loading Door Group 44: 
	Water Inlet & Rear Channel 41: 
	Electrical Components 41: 
	Loading Door Group 45: 
	Kits, Assemblies, & Common Parts 42: 
	Cabinet & Front Panel Group 42: 
	Rear View 42: 
	Cylinder, Seals, & Bearings 42: 
	Loading Door Group 46: 
	Water Inlet & Rear Channel 42: 
	Electrical Components 42: 
	Loading Door Group 47: 
	Kits, Assemblies, & Common Parts 43: 
	Cabinet & Front Panel Group 43: 
	Rear View 43: 
	Cylinder, Seals, & Bearings 43: 
	Loading Door Group 48: 
	Water Inlet & Rear Channel 43: 
	Electrical Components 43: 
	Loading Door Group 49: 
	Kits, Assemblies, & Common Parts 44: 
	Cabinet & Front Panel Group 44: 
	Rear View 44: 
	Cylinder, Seals, & Bearings 44: 
	Loading Door Group 50: 
	Water Inlet & Rear Channel 44: 
	Electrical Components 44: 
	Loading Door Group 51: 
	Kits, Assemblies, & Common Parts 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Loading Door Group 52: 
	Water Inlet & Rear Channel 45: 
	Electrical Components 45: 
	Loading Door Group 53: 


